2026/04/01 22:16

1/2

chassi_below

Item Number|Parts Number|Description Quantity
1 1101029 Lever 2
2 1101030 Lever 2
3 941022 Washer M10 22
4 941025 Nut M10 10
5 941061 Bolt M10 x 40 8
6 93187252 Gearbox 1
7 941049 Split pin 12
8 1101199 Wheel bearing 4
9 951007 Joystick connector|1l
10 941030 Washer M12 10
11 1101199 Bearing 4
12 941034 Screw M5 x 40 2
13 401059 Plate 2
14 941024 Screw M10x 30 |3
15 401027 Tie rod front 1
16 401028 Tie rod back 1
17 401026 Lever 2

Envirologic Support Wiki - https://wiki.envirologic.se/



Last update: 2020/03/26 08:16 cc:chassi_below https://wiki.envirologic.se/doku.php/cc:chassi_below?rev=1585235797

From:
https://wiki.envirologic.se/ - Envirologic Support Wiki

Permanent link:
https://wiki.envirologic.se/doku.php/cc:chassi_below?rev=1585235797

Last update: 2020/03/26 08:16

https://wiki.envirologic.se/ Printed on 2026/04/01 22:16


https://wiki.envirologic.se/
https://wiki.envirologic.se/doku.php/cc:chassi_below?rev=1585235797

